# |Qa |Part Number + Name # |Qa |Part Number + Name # |Qa |Part Number + Name
1 1 2020144 Bearing 60 |2 6015052-02 Adjustale GT_housing 9 11 7083032-03 Gearbox house
2 2 2612170 Nilos seal 61 [30 [3605105 Round head hexbolt N 11 3608165 Tapered hex screw M8
3 2 2012101 Bearing 62 [1 6408550-00Square roller scraper 91 [2 6001500-02 GT190 Fan blade
1 6002294-04 Bottomplate for catcher| [63 [2 |3010200 Washer M10 2 11 6003581-01 Front roller scraper
2 3608203 Hex socket screw M8 x 20 1 3522026 Low height nut 93 [4 608207 Sud M8
6 2 965301 pth decal 6 36084 It M8 9 1 6416577-01 lTer shaft
7 5 3608201 Bolt M8 x 20 66 2611101 Viton Oring 9 4 13608301 Bolt M8
8 [4 13506010 Hex cap nut low 6/ |2 2 05 Sainless steel ball 9% |1 9653000-01 New Maredo Logo
9 1 9653010 call standard 68 |2 6512120-02 Threaded stud 97 [2 3608303 Hex socket screw M3
10 7028013-01 Distance End bush Male 69 [1 6006156-03 Hydraulic mount plate 98 [6 3506004 Self Tock nut
11 6003148-05 Collecting bag support RH [70 |2 [6002296-01 Jamp strip for catcher 9 11 6005107-04 Inner plate gearbox
12 6002291-05 ALU Sdepanel 71 12 13006 Large washer M6 1 6002293-02 Topplate for catcher ALU
13 |6 [36 Hex socket screw 72 11 [3660600 Grease nipple M6 101 6002037-01 Washer 204 bearing
1 1 3011315 Key 73 12 2017104-01 Bearing w short clip 102 6010176-02 Counter weight GT black
15 [2 6002027-02"Washer 74 12 16015050-02 Adj roller shaft plate 10319 3 [21 Springwasher M8
16 [1 6012120-03 Pick up cam for GT 7 2 1848054- ush element 1 1 8062452-01 Gearwheel 745
17 12 606066 et screw 76 6 [300510 ring washer 1 2 6430050-02 Adj knob for GT roller
18 125 [7028019-01 Distance bush with notch| [77 4 360612 It M6 106 [3 608204 Mushiroom bolt M8
19 [2 12012101 Bearin 78 12 1360816 It M8 107172 [3008160 Washer M8
0 [1 7435060 Main chassis 79 3 136051 ushroom head bolt M5
21 [2 3510004 SElf Tock nut 80 [2 6002027-02 Washer
22 12 16012061-03 End plate GT roller 81 [1 [9653120-00 Decall GT190 White 60
23 [2 54160197 Plastic cup 32 6004025-00 Washer countersunk 10 67 g4
2 7 3508000 Nut M8 33 7060542-04 Font roller RVSGT 17
25 |7 13508004 elf Tock nut 3 2 4512052 Spring for ball . % 55 9 55 33
26 |1 2612203 Nilos seal 85 |1 7030007 Distance bush Hex 22 17 ) 106
27 6004026-01 Distance bush 36 6003130-03 Interplate gearbox i/ 50
28 3606203 Hex socket screw 87 6416578-01 GT 190 front roller shaft
29 [2 610101 uare cap 38 6003578-09 Top guide plate P\
# |Qa |Part Number + Name R
30 9653018 Grease decall
31 062191-01 Input gearwheel
32 3508004 SEIf Tock nut
33 2420209 04 housing
A 6506595-01 Threaded rod
35 60051 73-03 End plate with grip 23
36 6305540-01 Plastic corb forbox
37 3840110 U Handgrip 105
38 [2 13903316 Roll pin
39 11 1560-01 Bottom guide plate
0 [5  [3006121 Soring washer
111 2616-02 Main shaft \
2 |26 [1832168-02 Verti-cut blade p
I3 117 13505004 ZElf lock nut M5 N
2 12611961 Rubber Oring ¢
1 7028012-01 Distance End bush
7 12 13905120 Qr clip
8 [2 3610201 Bolt
9 |6 3605404 Hex socket screw
0 |6 3508040 Nu
51 4 6002295-01 damp strip
52 7020006 Distance washer
53 6003147-05 Collecting bag support
9653020 Safety decall standard
5 2420202 Bearing
56 9999006-01 GreaseKroon EP0_1
57 6012060-02 Bearing support
58 [6 6008130-03 Brush Clamp
59 [3 608121 Bol

: 10
44 89 107

GT190 REV 030 PARTSPAGE

s in Turf Majn

®

51
Jan 2020 Copyright MAREDO BV



3608201 3508000
GENERAL NOTES: 205054926™ 2420209 3508040
- Regrease every 50 hours with 2 shots of EP2 grease. DO NOT overgrease 7028012 2420202 6010176

3008160
3608400

- The collecting bag has two positions for more or less ground clearance 1832168 3602

- If one side of the cutting edge of the disc is worn, the blades can be reversed 7028019
- The brush position can be set at onother height for better collecting 3605451
- Adjust the pick up plate 6005560, if the collecting isn't perfect 6008130
- When replacing the blades DO NOT OPEN THE GEARBOX. 3505004
. 7028019
- Take the whole shaft assembly out and replace blades from the other sideg422616 .
6003578 ’7
6002027 6012120 /
2012101 3608303 K 4 ‘
6012060 9
6416613
7060542
1848054
3512000
3608201
6005150 AR
6505597 — Yok JHQJ
3505004 [ 2 R :
3512004 Ul AN 6001411
3508008 I 6001412
6005107 \ B ‘ , 3604081
2017104-01 ** \ g 3606123 & . 6:31510045.%%4
2612170 Y
o s ) St
3660600 0030014 3606123 o
7083032 6002037 -‘-V// 8002290
2611902 7435060 //” 6001560

8062452 6003581-01
7020006

6003130 T
3008201 ’% 7060542
3605454 LR 3605164
3608207 ) N 7775
3911315

2020144 e QF 3505004
6004025 2612170 ~NE 6506595
3608165 2612203 6012060
3608121 9999006 2012101
3508040 6002027

3008121

3506000* 3811215
ol oo
60&?10555 04 * = - 3008121 3010200 GT 190 REV 020
3008121 = Use Loctite o Parts Layout sheet
3608121 ** = Be sure the shortened circlip faces the top May 2012

***= Tight + use loctite AND check regularly Copyright Maredo BV NL



